
No. 91-022
Mar. 01, 2006

Item Q'ty Remark Material Part No.
1-a 1 Hose (Ø8mm) GFRPP AP0414

*1-b 1 G ¼ GFRPP AP0538
1-b 1 Rc ¼ GFRPP AP0415
1-c 1 Hose (Ø8mm) GFRPP AP0416

*1-d 1 G ¼ GFRPP AP0541
1-d 1 Rc ¼ GFRPP AP0417

V 1 FKM AP0268
2 Valve E 1 EPDM AP0255

N 1 NBR AP0324
3 Valve Seat 1 GFRPP AP0418

V 1 FKM AP0515
4 Diaphragm E 1 EPDM AP0516

N 1 NBR AP0517
5 1 GFRPPS AP0422

18 1 GFRPPS AP0425
20 Bracket 1 ADC 12 AP0427
60 Setscrew  2 M4x8 Steel AP0308
61 4 M5x30 SUS304 equivalent AP0431
62 Screw 1 M5x20 SUS304 equivalent AP0432
63 4 M5x16 Steel AP0087
A 1 AP0428
* Gasket 2 FKM AP0536

  * Only for "�X1" (G¼) type, one gasket each for Inlet and Outlet
    connection is required. 

Screw with P.W.&S.W. 

Screw with S.W.
Connecting Rod Unit

Retainer Plate
Under Retainer Plate

  L X1
  L X

Pump Head

Description
  K 
  K X1
  K X
  L 


